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CHEUNG KEE CANVAS LTD
G/F,352 RECLAMATION STREET,KOWLOON,HONG KONG

Sample Description
Item No.

: PVC TARPAULIN
: CK701

As above test item and its relevant information regarding to the submission are provided and confirmed by the
applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability,
reliability or/and integrity accordingly.

SGS Ref No.. : SDFS2105002920FF

Sample Receiving Date : May 11, 2021

Test Performing Date : May 11, 2021 to May 17, 2021

Test Performed . Selected test(s) as requested by applicant

Test Result Summary
No. _ Test(s) Requested Pl | Result(s) Comments
NFPA 701-2019 Standard Methods of Fire Tests for Flame
1 . - . PASS /

Propagation of Textiles and Films Test Method 1

For further details,

please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch

scan to see the report
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Authorized Signatory
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Test Conducted:

Test Report No.SDHL2105007758HI Date: May 17, 2021 Page 2 of 3

NFPA 701-2019 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films Test Method 1.

General Information:

Materials: Plastic film ] Weight 694 g/m?
Refurbishing or N :
Weathering Conditions NO, as per client’s requirement
Conditioning Dry at (105+3)°C, Duration: 30min

Criteria for test method 1 (Chapter 10):

1. Fragments or residues of specimens that fall to the floor of the test chamber shall not continue to burn for
more than an average of 2 seconds per specimen for the sample of 10 specimen.
The average weight loss of the 10 specimen in a sample shall be 40 percent or less.
No individual specimen’s percent mass loss shall deviate more than 3 standard deviations from the mean for
the 10 specimens.
4. When a retest is required, no individual specimen’s percent mass loss in the second set of specimens shall
deviate from the mean value by more than 3 standard deviations calculated for the second set.
Test Results:
Spaddion Original Mass Post Mass Residues Mass Loss
P (9) (9) (seconds) (percent)
1 43.3 42.5 0.0 1.8
2 43.9 43.2 0.0 1.6
3 43.4 42.7 0.0 1.6
4 42.8 42.0 0.0 1.9
5 43.0 42.3 0.0 1.6
6 43.6 42.8 0.0 1.8
7 43.5 42.7 0.0 1.8
8 42.9 421 0.0 1.9
9 43.1 42.3 .. 0.0 1.9
10 43.4 426 0.0 1.8
. AVG 0.0 1.8
3*STDEV --- 0.3
AVG+3STDEV --- 2.1

Conclusion: PASS. The submitted sample complied with the performance requirement of test method 1 of NFPA
70
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Photo Appendix:

***End of Report***

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or ible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents a :/lwww.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification ané urisdiction issues defined therein. Any holder of this document Is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the tr tion doc ts. This d it t-be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. 2 0 3 1 2 7

L. | {7 1BukdingEvoean st ParNo. tunhe S Road Wushe Soon Dk Tou St Foshen Guangdong Ot 528333 t (86-757)22805888  f (86-757)22805858  WWW.Sgsgroup.com.cn

HE IR BUTREEAREENELEDRHER SRMIUE—S R EE B4: 528333 t (86-757)22805888 f (86-757)22805858 e sgs.china@sgs.com
i

Mamhar nftha QSR Arnin IS QAN



